
File No.: 0070100938ZA Version: 1.0        Date: 20th Sept., 2010

EXPLOSIVE DRAWING
Gasoline generator----C-G 2800

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



Engine for C-G 2800

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



File No.: 007010093Version: 1.0        Date: 20th Sept., 2010

Pos. Part code QTY

Gasoline generator----C-G 2800

su
m

-
bl

e

Remarkge
-a

bl
e

ab
le

English 

1 B131002J001 Flange bolts   M6*16 3

2 938201 Muffler assembly 1 Assembly.

6 B131013J001 Flange bolts   M6*8 4

7 938101 Oil switch 1

8 938302 Tubing 1

No Part code QTY

C
on

s
ab Remark

da
m

ag
e

lo
sa

g

9 938501 Tubing clip 2 Y

10 938204 Fuel tank cap 1

11 938001 Filter 1 Y

12 938002 Oil level table 1

13 B131010J001 Flange bolts   M6*20 4

14 B504006J001 Washer(Flat pad φ6) 4

15 938205P293C Tank 115 938205P293C Tank 1

16 938303 Tank shock pad 1

17 938206 A muffler bracket 1

18 938207 Muffler bracket B 1

19 938701 Brush 1 Y

20 B127006J001 Flange bolts   M5-*16 3

21 938208 Motor cover 1

22 B220007J001 Hexagon nut M5 222 B220007J001 Hexagon nut    M5 2

23 938702 Terminal Block 1

24 B220007J001 Flange bolts   M5*12 5

25 938703 Voltage regulator 1 Y

26 B320014J001 Cross bolt     M5*16 1

27 938713 Rectifier 1

28 B131020 Flange bolts   M6*155 4

29 938102 Electric Rear Cover 19 938102 Electric Rear Cover 1

30 938213 Stator protection zone 1

31 938704 Alternator assembly
1

Supplied as 
assembly.

35 938801 Handle sheath 1

36 938802 Handle 1

37 B228001J001 Flange nut     M6 6

38 B400022FJ001 Tapping Screws 4.2*9.5 4

39 B131022 Flange bolts   M6*35 2

40 938209 Frame 1

41 938210 Supporting foot 1

42 B228003J001 Flange nut     M8 12
43 938304 Shock pad 2

44 B131023J001 Flange bolts   M8*20 6

45 B131024J001 Flange bolts   M8*16 2g

46 938901 Damping feet 4

47 938211 Axle 2

48 938902 Inflatable wheels 2

49 B504012J001 Gasket         2

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



50 B560002J001 Cotter pin 2

51 938004 Panel Back Cover 1

52 B125007J001 Ground bolt    M6*20 1

53 938212 Panel 1

54 B400022FJ001 Self-tapping screws 4.2*9.5 8

55 B220008J001 Ground nut     M6 1

56 B220004J001 Flange nut M3 1256 B220004J001 Flange nut     M3 12

57 938706 Voltmeter 1

58 938707P108C Socket 2

59 B320033J001 Cross screw     M4*12 8

60 B320002J001 Cross screw    M3*6 2

61 938708 Oil lamp 1

62 938709P108C Turn on/off switch 1

63 938710 Power LED 163 938710 Power LED 1

64 938711P108C Overload protection 1

65 938712 Board 1 Y

66 B131010J001 Flange bolts   M6*20 4

67 938305 Panel sheathing 1

68 938103 Electric front cover 1

69 939000 Gasoline 1

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



English 

1 939001 Air cleaner assembly 2 Assembly.
9 939301 Breather tube 1 Y

Engine for C-G 2800

Pos. 
No Part code QTY

lo
sa

bl
e

C
on

su
m

-
ab

le Remark

da
m

ag
e-

ab
le

9 939301 Breather tube 1 Y
10 939801 Air cleaner Gasket 1
11 939101 Carburetor assembly 1

12 939202 Governor rod 1

13 939501 Throttle return spring 1

14 939802 Insulator packing 2 Y

15 939803 Carburetor insulator 1 Y

16 B174004J001 Stud bolt   M6×85 2

17 939102 Cylinder head comp 1

18 939804 Head over packing 1 Y

19 B576003 Dowel pin 10×14 2

20 939502 Lock pin 1

21 B131014J001 Flange bolt M6×30 1

22 939503 Governor spring 1
23 939203 Adjust speed Handle 1
24 939504 Spring,Compression 1

25 939204 Governor Seat 1
26 B320031J001 Screw M6×35 1

27 B131001J001 Flange bolt M6×12 13

28 939505 Clip 2

29 939302 Tube 1 Y

30 939205 Governor Arm 1

31 B200004J001 Quadrate Nut M6 1
32 939701 Ignitor 1

33 B504006J001 Washer(Arm Shaft Gasketφ6) 1

34 939206 Governor arm shaft 1

35 B131010J001 Flange bolt M6×20 2

36 939207 Start hub 1

37 939208 Fan cover comp 1

38 939506 Recoil starter assembly 1 Assembly.

49 B221004J001 Crankshaft Nut M14×1.5 1

50 939212 Fly wheel 1

51 939303 Crankshaft Oil seal 25×41.25×6 2 Y
52 939103 Crankcase 1
53 939213 Drain bolt washer 1
54 939214 Drain plug bolt 1
55 939215 Case over packing 155 939215 Case over packing 1

56 B700466J001 bearing 6205 2

57 939216 Crankshaft Assy 1

58 939401 Connecting rod comp 1

59 B576004J001 Dowel pin 8×14 2

60 939703 Oil level switch assy 1 Y

61 939217 Oil ratchet guide 1

62 939006 Oil level cap assy 162 939006 Oil level cap assy. 1

63 939104 Crankcase cover 1

64 B131005J001 Flange bolt M8×35 1
65 939218 Governor shaft washer 2

66 939219 Governor shaft 1

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



67 939509 Governor holder clip 1

68 939220 Governor weight holder 1

69 939221 Governor weight 2

70 939222 Governor weight pin 2
71 939223 Governor cover 1
72 939510 Piston pin clip 1
73 939224 Piston pin 1
74 939225 Piston ring 174 939225 Piston ring 1
75 939226 Piston 1
76 939227 Woodruff Key 1
77 939304 Push rod Oil Seal 1
78 939228 Camshaft assembly 1
79 939229 Valve lifter 2
80 939230 Push rod 2
81 B174005J001 Stud bolt   M6×25 2
82 939806 Muffler Gasket 1 Y
83 B131016J001 Flange bolt M8×45 2
84 B131012J001 Flange bolt M8×65 2
85 939702 Spark plug  F6TC 1 Y
86 939231 Exhaust valve 1
87 939232 Intake valve 1
88 939511 Valve spring 2
89 939233 valve spring seat 2
90 939234 valve spring seat Lock 2
91 939305 Valve Oil Seal 191 939305 Valve Oil Seal 1
92 939235 Pivot bolt 2
93 939236 Pivot adjusting nut 2
94 939237 Rocker arm pivot 2
95 939238 Valve rocker arm 2
96 939239 Push rod guide plate 1
97 939306 Head Cover outer gasket 1
98 939240 Head Inner Cover 1
99 939307 Head Cover Inner gasket 1

100 1100 939241 Head Outer Cover 1
101 939007 Head Wind Cover 1

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet


	0070100938ZA--Gasoline generator C-G 2800 zei
	0070100938ZA--Gasoline generator C-G 2800zei



